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R Ry i PHES T i A5 e 8yl
Sample name Li-ion battery Test category After testing
L= =]
A SW1-011 T AR B 2016-03-14
Sample model Accepted date
=} 3. 2
FRALALEE 3.80V 29.3Wh AT 45 H A 2016-03-16
Sample specification Test start date
l:' /\ N . é:h
Sample quantity(pcs) Test end date
s YA ARIEHTREIRARHEA PR H]
Consignor Dongguan Amperex Technology Limited
. W REARFETAR LA E TR 1 5
ZHE R bt . .
. ] West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address . .
Province, P. R. China
i3 THEHREIERCA FRA A
Manufacturer Ningde Amperex Technology Limited
38 R ik Hh A TR T A X RS R 1 5
Manufacturer address XinGangRoad,ZhangWanTown,Jiaochengcity,NingDe,FujianProvinve,PRC
WRIFSLR A BRI 15°C -25°C; HBHRE: 45%~75%
st EIVIFOMITEAL Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
AL R R RS 5T
Appearance Black plastic film shell
BaE «RFEREYammeEidl RRmbsEFmm
_— N " . ST/SG/AC.10/11 Rev5, amend 2, 38.3
TR 7 A0 e A e

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

A IR RAD R SMERSEEG BRIE.

— BT B
. Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Test items .
Overcharge, Forced discharge
SN, BAEMFEHREE CGRTERRYIEHNEINS RRAARHET
Wik LER ST/SG/AC.10/11 Rev5, amend 2, 38.3 #73#EHZER
ConclIJsion The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3
WA N R - . : n g .
. I
Testers &&\%U}ﬁ 2016 4.16 L%&}ow'#’ 6 j&fﬁ]ﬂ/é'f'/é
T PN
Compier | BETR sttt
I\
W il ot gﬁawﬂﬁﬁm A7
Checker SN 7 Ry ;
Sl [ “%Dongguan Amperex- |
ﬁ
g/ Y/ '[t' Fb P ( ({’ vl } T‘échnology Limited Test Center
oo Hotin: BARFN M
Approval Cai JingJing: Technical Director &

BREETE: HDEE

Guo Jiali: Center Director
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s S =V %L = N
| WSS IEERRL SR it | R gy
No Neirie bt Standard requirement or the clause E—, Test R K
’ number of standard u conclusion e
BAE «ETEREWEmNERLS R
2r N
1 1= E*ﬁ*ﬂ FRUEF MY 3R3& T1; UN Manual of Test and m‘ I}ﬁ% 1 %*% /
Altitude simulation griteiia ST/SG/AC.10/11/Rev.5, amend 2,383 | See Appendix 1 Passed
est
. BEAE «ETERREMmENS R
) iﬁgliyﬁ FRUEF T AR5 T2; UN Manual of Test and i Fﬁ% 2 AEH% /
Thermal Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 2 Passed
Test 2
- BAE «ETEREwEHNENS RRm
3 Rzl FRUEFMY K38 T3; UN Manual of Test and JLHt 3 GLi /
Vibration Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 3 Passed
Test 3
BAE «ETFERitmEiimaElS Rim
4 NJEE FRUEF My R34 T4; UN Manual of Test and i Mﬂ‘% 4 ﬁ% /
Shodk Criteria ST/SG/AC.10/11/Rev.5, amend 2,383 | See Appendix 4 Passed
Test 4
ADIER S BearE «ETFARKRYEHKERS KRB
5 External FRUEFM» R TS; UN Manual of Test and i Fﬁ% 5 é’% /
] ) Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 5 Passed
short-circuit Test 5
B E «ETRBRYEMINENS KR
6 ﬁEE‘/ ﬁﬂ:" WUEF M iR T6; UN Manual of Test and ﬁﬁﬁi 6 )‘%ﬁ /
Crush/Impact Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 6 Passed
Test 6
: B E ETRERYSHI RS R
7 ﬁg?ﬁ EE‘ FHEFMF» iR3& T7; UN Manual of Test and %Bﬁi’é 7 %% /
Overcharge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 7 Passed
Test 7
BAE «ETERgmEiiEl Rim
8 gﬁ%ﬂm % WHEFEM» iR T8; UN Manual of Test and H Mﬂ‘i% 8 éﬁ% /
Forced discharge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 8 Passed
Test 8
R H ;
Test items
HB 25
SN A / Post /
Subcontracted test condition AL E ame code
Subcontracted
Laboratory HuhE / ML 3G /
Address Tel.
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5 1 WK B 2Bk T BEASE
No. Name of test items Altitude simulation
- R R A MR BT Before test R JG After test REH%E FxwmE | Wik
HH Residual pagich
Sample Mass loss =
SampleNo. | " | bR | FFECUE | MARR | FREBE | o OCV | Test
m; (g) U™ | m(e U (V) (%) | result
HREETH
021626411002 leyc fully 126.9133 4.332 126.9109 4.325 0.00% 99.84% @)
charged
HREETH
021626411004 leye fully 126.7876 4.331 126.7854 4.324 0.00% 99.84% (0]
charged
HRG2TH
021626411005 leyc fully 127.2972 4.332 127.2946 4.326 0.00% 99.86% (@)
charged
Bk ETH
021626411008 lcyc fully 126.9859 4.332 126.9832 4.324 0.00% 99.82% (0]
charged
50 RERToH
021626411010 50cyc fully 127.1551 4331 127.1523 4.324 0.00% 99.84% (6)
charged
50 W LTEH
021626411013 50cyc fully 126.8590 4.331 126.8568 4.324 0.00% 99.84% (0]
charged
50 RELToH
021626411014 50cyc fully 126.9995 4.330 126.9970 4323 0.00% 99.84% (0]
charged
50 RELTEH
021626411015 50cyc fully 127.2454 4.330 127.2427 4.324 0.00% 99.86% (0]
charged
UTZEH

W LR V-HES D RBER; F-iek; O-Foilbie, JTHER, FoffMk, TR, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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FE ) KT H 2757 M6 BE IR
No. Name of test items Thermal test
5 RS MR BT Before test MR )5 After test Rk FgwE | Wi
PESTE TR Sample Mass loss Residual | #55
SampleNo. | oo ® | bR | FBGE | MRR | FFEEE | o, OCV | Test
m; (g) UM | m@ U (V) (%) | result
BREETH
021626411002 leye fully 126.9109 4.325 126.9015 4.246 0.01% 98.17% o
charged
BHREEToH
021626411004 Leyc fully 126.7854 4.324 126.7762 4.244 0.01% 98.15% O
charged
BiREETH
021626411005 leye fully 127.2946 4.326 127.2858 4.246 0.01% 98.15% 0]
charged
BRSEETH
021626411008 leyc fully 126.9832 4.324 126.9744 4.245 0.01% 98.17% 0]
charged
50 sE T s
021626411010 50cyc fully 127.1523 4.324 127.1436 4.245 0.01% 98.17% 0]
charged
50 KksE2 T
021626411013 50cyc fully 126.8568 4324 126.8479 4244 0.01% 98.15% (0]
charged
50 Yse2 T
021626411014 50cyc fully 126.9970 4323 126.9887 4.243 0.01% 98.15% 0}
charged
50 e
021626411015 50cyc fully 127.2427 4.324 127.2335 4.244 0.01% 98.15% O
charged
PTFZEH

¥ LR V-HES; DA RE; FRKk; O-ToilbiE, JTHHS, Hoffk, TR, TEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e . WRABHER | Bz
No. Name of test items Vibration
RS RS MR BT Before test MR )5 After test IR FigwE | Wik
HH Residual pargesh
Sample Mass loss H
SampleNo. | “0WPE | MR | FFEHUE | MMRE | FFEEE | o, OCV | Test
m; (g) U; (V) m;(g) U (V) (%) result
DS Sk
021626411002 leyc fully 126.9015 4.246 126.9042 4.244 0.00% 99.95% (6]
charged
BHikseRToH
021626411004 leyc fully 126.7762 4.244 126.7787 4.242 0.00% 99.95% 0]
charged
BRTETH
021626411005 leyc fully 127.2858 4.246 127.2896 4.245 0.00% 99.98% O
charged
BRERTH
021626411008 leye fully 126.9744 4.245 126.9770 4.243 0.00% 99.95% 0]
charged
50 KL TFoH
021626411010 50cyc fully 127.1436 4.245 127.1459 4.243 0.00% 99.95% (0]
charged
50 KB ToH
021626411013 50cyc fully 126.8479 4.244 126.8503 4.242 0.00% 99.95% (0]
charged
50 WL FoH
021626411014 50cyc fully 126.9887 4.243 126.9925 4.241 0.00% 99.95% 0]
charged
50 RSELTIH
021626411015 50cyc fully 127.2335 4.244 127.2364 4.242 0.00% 99.95% 0]
charged
PTF=EH

¥ LE; V-HESG DE; R-ES; F-EA; O-JuiltiR, JoHER, JoffMk, Tom, JoRX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e . WRTH &R | W
No. Name of test items Shock
e RERRAS MR Fj Before test MR )5 After test R FAWE | W
eI TR Sample s s Residual | Z5H
SampleNo. | 9P| mibEE | FFECLE | MBRE | FFEBE | o OCV | Test
m; () U™ | m@ Uz (V) (%) | result
HKEEToH
021626411002 leyc fully 126.9042 4.244 126.9033 4.243 0.00% 99.98% O
charged
BIRELTH
021626411004 leyc fully 126.7787 4.242 126.7774 4.241 0.00% 99.98% 0]
charged
BRm2TH
021626411005 leyc fully 127.2896 4.245 127.2881 4.244 0.00% 99.98% 0]
charged
BRSERTH
021626411008 leyc fully 126.9770 4.243 126.9762 4.242 0.00% 99.98% 0
charged
50 RSELTEH
021626411010 50cyc fully 127.1459 4.243 127.1445 4.242 0.00% 99.98% O
charged
50 KsEL&TFoH
021626411013 50cyc fully 126.8503 4.242 126.8497 4.241 0.00% 99.98% 0]
charged
50 RSELTEH
021626411014 50cyc fully 126.9925 4241 126.9913 4.241 0.00% 100.00% 0]
charged
50 KBTS H
021626411015 50cyc fully 127.2364 4.242 127.2349 4.241 0.00% 99.98% 0
charged
PTFZEH

W LAR; V-HESG DRe; RBEE; FiEk; O-FiltiR, Tk, Jofy, TR, Tk

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e 5 WABESH | SR
No. Name of test items External short circuit
= h=x
021626411002 Iiﬁﬁﬁi ; 56.3 0 /
021626411004 &’ﬁﬁﬁi ; 56.2 o) /
021626411005 Iﬁﬁﬁ?ﬁ ; 56.3 0 /
021626411008 lﬁ”f‘fyﬁcﬁi ; 56.1 o /
021626411010 | oo TEmEme 56.4 0 /
021626411013 | oo T 563 o /
021626411014 | oo tmET 56.5 ) /
021626411015 | o I HEERS 563 0 /
PUTFZEH

¥ DE; R-BEE; F-RA; O-Jufiffk, TR, FTlk.

Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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Fe ] WATE&F | HE
No. Name of test items Crush
P AR iR R IR
=7 =S S 4 3
FEA S RS Max. External Temperature WikER ik
Sample No. Sample status (‘C) Test result Remark
Bk 50%4 1t
021626411016 ey 50% capacity 23.0 (0] /
BIK 50%5 4t
021626411018 leyc 50% capacity 22.9 O /
HiK 50%20 1
021626411019 fieyc. S0% capisity 22.9 (0] /
Hik 50%%5 1t
021626411020 TovoiS0% canasity 23.1 o /
HK 50%2 1t
021626411023 eyc 50% capacity 23.0 (0] /
UTF=ZH

¥ Dk; F-RRAk; O-Tf#k, oK.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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e ; WiRDIE &R | BT
No. Name of test items Overcharge
ES YRS FERES AL F 7
Sample No. Sample status Test result Remark

021626411025 B ot o) /
cyc fully charged

021626411026 et o) /
cyc fully charged

021626411027 e A 0 /
cyc fully charged
HIREETH

021626411031 leye fully charged 0] /
50 RSFEETTHL

021626411033 50cyc fully charged 0 /
50 RgLFoH

021626411034 Shuyefully cherged (0] /
50 RSBLETEH

021626411035 S0cye fully charged (0] /
50 RELEFEH

021626411036 s0cye fully thirgsd (0] /

PTF=EH
¥ DfRk; F-lRk; O-Fof#k, Jilk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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e . WATE&F | mA
No. Name of test items Forced discharge
ES T TR FERIRZS WAL R 7/
Sample No. Sample status Test result Remark
021626411037 lcfgﬁfﬁfﬁfge ; 0 /
021626411038 lcff’ﬁl’jﬁﬁfge ; 0 /
021626411042 lcfg}ffﬁf;ge ; 0 /
021626411043 lcfgﬁl’;“ﬁiﬁfge ; 0 f
021626411044 lcfgﬁl’;ﬁiﬁfge ; 0 /
021626411045 lcff’ﬁl’;"ﬁﬁﬁf;ge ; 0 /
021626411047 lcyf'“f’ﬁ]’;ﬁfjfﬁfge ; 0 /
021626411049 lcfgﬁl’;ﬁfsﬁfge ; 0 /
021626411051 lcycﬁf*ﬁ’ﬁ’fﬁfge ; 0 /
021626411052 lcfjﬁfﬁﬁfge ; 0 /
021626411053 | ;fgﬁ?ﬁﬁﬁge ; 0 /
021626411056 | ., ;ff*ﬁ?ﬁﬁfge ; 0 /
021626411057 | ;ffﬁy%ﬁfﬁfge ; 0 /
021626411058 | ysff’ﬁly%fsﬁfge . 0 /
021626411059 | ;ffﬁ;%ﬁﬁfge ; o) /
021626411060 | jffﬁ?ﬁﬁfge ; 0 /
021626411061 | ., ;ffiﬁ;%ﬁﬁfge ; 0 /
021626411062 | ;ffﬁ?ﬁﬁfge ; 0 /
021626411063 | ., ysffﬁ?ﬁﬁie ; 0 /
021626411064 | ;ffﬁﬁﬁfge ; 0 /
¥ Dk; F-RKA; O-FTf#k, JokX.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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AR ah

Test sample image

B 1: [EmE B 2:

Figure 1: positive Figure 2: negative

SCEr 2) swi.on 1ICPIOME02™

raeable Li-ion Polymer Batery Pack (RRRFFRESTAREIR/ SIRTItH A

HLE) Rating: 3,80V Typ.7900mAR/I0.0WH

(%60 FRAIE ) Rating:4.35V = (RIS L) Min 7720mAR(29.3Wh

B 3: Rk
Figure 3: Logo

RS2 A 4
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Statement

.%’h-v»—

L. AR T A LR A TETC o

The test report is invalid if not affixed the official seal of the laboratory to it.

2. KPR A TR TR

The test report is invalid if it is blotted out.

3. AREZIERINLES, DT FTEEE AL

The conclusion of the consignation test is only valid for the provided sample.
4. AR ERERIT BB, AT E .
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

REEHT BB RHRA PR J A A O
Dong guan Amperex Technology Limited Test Center

Higik: o E AR RS A LR Tk P 15

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

H3E Tel. : +86-0769-88989149/88989550

fEE Fax.: +86-0769-88989433

Mk Website : www.atlbattery.com




